ASSEMBLY
INS

W8 WIL-RICH
SH REDDER PO Box 1030
Wahpeton, ND 58074

PH (701) 642-2621
Printad in USA (74249) 8/05 Fax {701) 642-3372
www.wil-rich.com



PERSONAL SAFETY IS IMPORTANT!

ALL PERSONNEL INVOLVED WITH THE ASSEMBLY AND/OR OPERATION OF THIS
EQUIPMENT MUST BE INFORMED OF PROPER SAFETY PROCEDURES. OPERATOR’S/
ASSEMBLY MANUALS PROVIDE THE NECESSARY INFORMATION. iF THE MANUAL IS
LOST FOR A PARTICULAR IMPLEMENT, ORDER A REPLACEMENT AT ONCE.
OPERATOR’S AND ASSEMBLY MANUALS ARE AVAILABLE AT NO CHARGE UPON RE-

QUEST.
The Safety Alert symbol identi-

fies important safety messages
on the Wil-Rich Flail Shredder

This Safety Alert symbol means

ATTENTION! BECOME i i i 1 Wh
ALERTYOUR SAFETY IS IN- ane t‘; S‘S “};‘*?ub- A r:’? Yt;u
VOLVED! see this symboi, be alert (o tne

possibility of personal injury or
death. Follow the instructions in
the safety message.

Why is SAFETY important to you?

Accidents Cost
Accidents Can Be Avoided
SIGNAL WORDS: DANGER WARNING CAUTION

Note the use of the signal
words DANGER, WARNING
and CAUTION with the safety
messages. The appropriate
signat word for each message
has been selected using the
following guidelines:

An immediate and spe-
cific hazard which WILL
result in severe personal
injury or death if the
proper precautions are
nat taken,

A specific hazard or un-
safe practice which
COULD result in severe
personal injury or death
if the proper precautions
are not taken

Unsafe practices which
COULD result in per-
sonal injury if proper
practices are not taken,
or as a reminder of good
safety practices.

ADDRESS INQUIRIES TO:
WIL-RICH
PO BOX 1030
WAHPETON, ND 58074
PH (701) 642-2621 FAX{701) 842-3372




CONTENTS

SAFETY RULES ......enniinnnenscennanran 4
PREPARATION .......ccnciiirennssiierreeconns 5
PTO ADJUSTMENT

(3PT MODELS ONLY} ...cocccccvnerinrcnnans 7
ASSEMBLY:

PARKING STANDS. .......cccccvmvirnvininncnne 8
3PT HITCH....iivninnvinnrnssmniesrorncans 8
PULL TYPE HITCH..cocceviiricviienniniranns 9
PULL HITCH HYD LIFT . 10
CASTERING GAUGE WHEELS ............ 11
RIGID GAUGE WHEELS ........ccoonrrevireann 12
TIRE LOCATIONS ....ccoiimiinissiscnessnsans 13
END TRANSPORT ...cccorviivnnnseisnnnssnans 14,15
REAR PULL HITCH .o ciniicnecsinres 16
CENTER DIVIDER. .....cconvvvevcrieicssnnnnna 17
FLAIL TUBE ASSY .......cccommnnnrcvinnrcsnnnas 18
30' HANGER BEARING........ccocivcinnmeinne 29
INTERMEDIATE DRIVE SHAFT ............ 20
SPINDLE ASSY ..cvmmmmmmsmimnemmcacens 21
LUBRICATION ......cocimmmmmmeninensnermisassnen 22
SAFETY LIGHTS ..cvrercirecceresrensisnns 23,24

SAFETY DECALS...........cccivviinsvnninnenns 25,26



SAFETY RULES
ATTENTION! BECOME ALERT! YOUR SAFETY IS INVOLVED! #A

SMV

The SMV emblem is to be secured as near to the
rear and centered, or as near to the left center of
the mmplement as possibie.

The bracket provided is designed to mount to
numerous frame sizes and can be orientated in
numerous positions to avoid interference with
implement components.

3/16NCx5/8 BOLT

SMV EMBLEM

SMVY MOUNTING
BRACKET \

TTE4LPLT

Embilem is to be 2 to 6 feet above the ground
measured from the bottom edge of the emblem.

Keep safety decals clean. Replace any safety de-
cals that are damaged, destroyed, missing, painted
over or can no longer be read. Replacement safety
decals are available through your dealer.

SAFETY CHAINS

The purpose of the safety chain is to provide an
auxiliary attaching system to retain the connec-
tion between towing and towed machine in the
event of separation of the primary attaching sys-
tem.

WIL-RICH FLAIL SHREDDER ASSEMBLY MANUAL {74245) 8/05

The safety chain should be hooked long enough
to permit full turns. Unnecessary slack should be
taken up.

CLEVIS
END TO
TRACTOR

The intermediate support is to be used if there is
more than 6” of unsupported chain on either side
of the primary attaching point.

The intermediate support must not be mounted
more than 6" from the primary attaching point (see
ilfustration below.)

PRIMARY
ATTACHING

INTERMEDIATE
SUPPORT

FTER5-2PLT




Safety decals appear at various locations on your
machine. These decals are provided for your
safety, your family’s safety and your employee’s
safety. Replace any decal that becomes worn,
damaged, painted over or difficult fo read.

Keep safety decals and signs clean and legible at
all times.

Replace safety decals and signs that are missing
or have become illegible.

Replaced parts that displayed a safety sign should
also display the current sign.

Safety decals or signs are available from your
Dealer Parts Department,

How to install Safety Decals:

Be sure that the installation area is clean and dry.

Decide on the exact position before you remove
the backing paper.

Remove the smallest portion of the split backing
paper.

Align the decal over the specified area and care-
fully press the small portion with the exposed
sticky backing in place.

Slowly peel back the remaining paper and care-
fully smooth the remaining portion of the decal in
place.

Small air pockets can be pierced with a pin and
smoothed out using the piece of decal backing pa-
per.

PREPARATION

Before operating the WIL-RICH Fail Shredder,
a careful inspection must become routine. A check
must be made to ensure that all hardware and fas-
teners are securely tightened and moving parts
properly lubricated.

Remove all wires and/or banding material. The
parts have been conveniently arranged on the pal-
let for ease of assembly.

NOTE: Always wear safety glasses or
goggles and be careful when cutting wires
and steel bands as they are under tension
and will spring back when cut.

Wherever the terms "left" and "right" are used, it
must be understood to mean from a position be-
hind and facing the machine.

Lubricate all bearings and moving parts as you
proceed and make sure they work freely.

TIRES

Failure to follow proper procedures when mount-
ing a tire on a wheel or rim can produce an explo-
sion which may result in serious injury or death,

Do not attempt to mount a tire uniess you have
the proper equipment and experience to do the
job.

Have a qualified tire dealer or repair service per-
form required tire maintenance.

WiL-RICH FLAIL SHREDDER ASSEMBLY MANLIAL (74248 8/05



GENERAL INFORMATION
FASTENERS

Loosely install all bolts connecting mating parts
before final tightening.

When tightening bolts, they must be torqued to
the proper number of foot-pounds as indicated in
the table unless specified. It is important that all
bolts be kept tight.

On new machines, all nuts and bolts must be re-
checked afier a few hours of operation.

When replacing a bolt, use only a bolt of the same
grade or higher, Except in shear bolt applications,
where you must use the same grade bolt.

Bolts with no markings are grade 2

Grade 5 bolts furnished with the machine are iden-
tified by three radial lines on the head.

(Grade & bolts furnished with the machine are iden-
tified by six radial lines on the head.

All U-bolts are grade 5.

TIRE INFLATION

The use of proper air pressure is the most impor-
tant factor in satisfactory performance and main-
tenance of implement tire. Underinflation will
damage the cord body of the tire and cause a se-
ries of diagonal breaks in the fabric sidewall area.

If the tire buckles or wrinkles, the air pressure
must be increased to the point where the sidewall
remains smooth while operating.

Check the air pressure every two or three weeks
and do not allow the pressure to drop to a point
where buckling or wrinkling of the tire may be
possible.

Note: Do not inflate tires beyond the
specified tire pressure.

WIL-FICH FLAIL SHREDDER ASSEMBLY MANUAL (74248) B/05

GRADE2 | GRADES | GRADES

TORQUE IN FOOT POLINDS
BOLT DIA 38 | W2 | 58 | 34 i 7 1
HEX HEAD 916 | /4 | 15118 | -8 {1816 | 112
UNC GR2 18 { 45 § 8o | 160 | 252 § 320 {f
UNC GRS 30 7 68 | 140 | 240 | 360 | 544
i uncors 40 | 100 | 196 § 340 | 528 | V92
UNF GRz 21 ¢ 51 § 102 | 178 | 272 | 368
UNF GRS 32 | Yo i 188 | 284 | 392 ] 572
UNF GRB 48 | 412 | 218 | 388 | 702 | 840
——
TORQUE EPS
WHEEL BOLTS

It is recommended that all wheel bolts be checked
for tightness before using and again after one day
of use. Check periodically to be sure the wheel
bolts are tight.

HYDRAULICS

Check hitch lift cylinder for proper alignment and
operation. On any machine, check that the hy-
draulic system has been properly charged and
purged.

NOTE:

Transport wheel hubs are not fully filled with
grease when assembled. Though these hubs are
usually equipped with grease fittings, pumping a
few shots of grease on a regular interval into these
hubs will not ensure that the grease enters or
flushes the bearings. It is essential that all bear-
ing assemblies be repacked at the end of the sea-
son, or before the next season,



PTO LENGTH ADJUSTMENT

NOTE: 3-PT MODELS ONLY. DONOTCUT
PTO ON PULL-TYPE MODELS.

To adjust the length, determine the shortest Shorten inner and outer collapsed tubes equally.
working positi(}n and mark them. If you want to shorten the shaft Ovemli, cut1”

off of both the female and male ends.

NOTE: There must be a minimwmn of 10” of
overlap at all times.

Using an abrasive saw, shorten the inner Round off all sharp edges and remove burrs.
and outer profiles by the same length as QGrease sliding profiles. No other changes may
the guard tubes. be made to the pto drive shaft and guard. Use a

NOTE: #tis acceptable to cut off and not replace wire brush to smooth out the protective coating
the slide ring on the female shaft end, on the male half.

WIL-RICH FLAL SHREDDER ASSEMBLY MANUAL (7424%) 8105



NOTE: QUICK HITCH
CATEGORY 1l OR HI

3J2-1/8"

MUST BE USED.
FYEM DESCRIPTION
1 BENT HITCH PIN 1/2 X 3-5/16
2 3/8" NC HEX NUT
3 127 NC HEX NUT
4 314" NC HEX NUT
5 3/4" LOCK WASHER
6 12" LOCK WASHER
7 3/8" LOCK WASHER
8 3/4" X 4-1/2" NC HEX BOLY
9 1-1/4" NC CENTER LOCK NUT
10 HAIR PIN
11 12" X 1-1/2" NG HEX BOLY
12 3/4” X 8-1/2" NC HEX BOLT
13 1-1/4" X 5" NC HEX BOLY
14 3B X 4" X7 NC U-BOLT
15 127 PIA X 2-1/2" ROLL PN
18 BUSHING-UPPER MAST
17 1-7/16" DIA LOWER 2PT PIN
18 3/4" X 6" NC EYE BOLT
19 BRACKET-PARK STAND
20 PARK STAND

WIL-RICH FLAIL SHAEDIER ASSEMBLY MANUAIL (74248} /05

PARKING STAND

3-PT HITCH

16-1/16"

ITEM
21
22
23
24

DESCRIPTION
PLATE-FLOATING 3RD ARM
LOWER 2PT MOUNT
CHAIN ASSEMBLY-PTO
COMBINATION STRAP



PULL TYPE HITCH %G ) )
L

*NOTE: ITEM 30 MOUNTS
IN THE FRONT SLOT FOR
PROPER HITCH HEIGHT.
BESCRIPTION
19 3/8" LOCK WASHER
20 178" HAIR PIN
21 3/4" X 8-1/2" NC HEX BOLT
22 1" LOCK WASHER
ITEM DESCRIPTION 23 1" X 8-1/2” NC HEX BOLT
1 1-1/2" CYLINDER LOCK CHANNEL 24 3B X4 X7TNC U-BOLT
2 FLBOW 8MORE X 6MJ 25 1/2" DIA X 2-1/2" ROLL PiN
3 HEADLESS PIN 17 X 2-3/8" 26 3" DIA X 10" HYD CYLINDER
4 14" X 2-1/4" ROLL PIN 27 BUSHING-UPPER MAST
5 10K SAFETY CHAIN 28 1-7/16” DIA LOWER 2PT PiN
5 HOBE 1/4” X 84" BFJX-6FJX 29 3/4" X 6" NC EYE BOLT
7 ADAPTOR 6MJ X 8MPT 30 ANCHOR-FRONT HITCH
8 HYD CYLINDER STOP PACKAGE 31 HITCH
9 QUICK DISCONNECT COUPLER 32 BRACKET-FTO
10 CAT 1 CLEVIS HITCH 33 LOWER 2PT MOUNT WELD
11 3/8" NC HEX NUT 34 COMBINATION STRAP
12 3/4" NC HEX NUT 35 JACK
13 1" NG HEX NUT 36 5/16” DIA X 2-3/4” LYNCH PiN
14 3/4" LOCK WASHER ¥*
15 414" HEX NUT NOTE: HYDRAULIC CYLINDER
16 1/4" LOCK WASHER MOUNTS WITH BUTT END FACING
17 3/4” X 4" NC HEX BOLT FRONT TO PREVENT DAMAGE TO
18 147 X 3" NC HEX NUT TIE ROD. SEE PAGE 10

9

WIL-RICH FLAIL SHREDDER ASSEMBLY MANUAL (74245 8/05



PULL HITCH HYDRAULIC LIFT

TO PREVENT DAMAGE TO HYDRAULIC CYLINDER,
MOUNT CYLINDER WITH BUTT END FORWARD
AND THE ROD END FACING THE REARAS SHOWN.

WIL-RICH FLAIL SHREDDER ASSEMBLY MANUAL (74248} 8705



CASTERING GAUGE WHEELS

iz
i

DESCRIPTION ITEM  DESCRIPTION

6-BOLT HUB & 1-3/4” SPINDLE ASS'Y 20 CASTOR ARM

WHEEL ASSY 21 L+ WHEEL MOUNT

1/2 NC NUT RH WHEEL MOUNT (SHOWN)
12" LOCK WASHER 22 54'8: NC NUT

CASTOR WHEEL LEG 23 B/8" LOCK WASHER

172" NCx3” 24 B/8"NCx4x5.25 U-BOLT
GAUGE WHEEL MVOT 25 B/8"NCx4x7.25 U-BOLT
DAMPER PAD

DAMPER PLATE

172" NC LOCK NUT

1"NCx 5 PIVOT BOLT NOTE: To set the whee! spacing, locate

1"NG LOCK NUT the tires between the 1st and 2nd outside
1/2"NCx4.5 FOws.

J/8"NCxX3

CASTOR STOP COLLAR (20' MODELS ONLY)

3/8" LOCK WASHER *NOTE: 20’ models require stops (item 15)
3/8" NC NUT to prevent contact with the tractor duals,
LINK ARM STOP COLLAR

22’ models with 30” row spacing may re-
quire the stops also.
11

JACK, RATCHET

WIL-FICH FLAIL SHREDOER ASSEMBLY MANUAL {74249 805



RIGID GUAGE WHEELS

ITEM  DESCRIPTION
1 JACK, RATCHET
2 6-BOLT HUB & 1-3/4” SPINDLE ASSEMBLY
3 ;ﬁ xg Sg x‘g NOTE: To set the wheel spacing, locate
5 5/8” NG HEX NUT the qutside wheel between the 1st and 2nd
6 5/8" L OCK WASHER outside row.
7 3/4" .LOCK WASHER
8 5/8” X 4" X 5-1/4” NC U-BOLT
9 1/2" LOCK WASHER
10 1" X 2-1/2" NC HEX BOLT
11 1/2" X 1-1/2" NG HEX BOLT
12 1" NC TOP LOCK NUT
13 3/4" X 6-1/2" NC HEX BOLT
14 3/4” X 6" NC EYE BOLT
15 WHEEL ASS’Y 9.50 X 15" 68 6" 8PLY
16 MOUNTING BRKT-RH(SHOWN)

MOUNTING BRKT-LH
17 REAR STRUT
18 1-1/4" PIN

12

WIL-RICH FLAIL SHREDDER ASSEMBLY MANUAL (74249} 8/05



TIRE LOCATIONS

NOTE: ON SHREDDERS SET UP FOR ROW
CROPS-SPACING DIMENSIONS ARE TO BE Q

USED AS GUIDELINES ONLY. 30 i8R0 = 1%,

26'8" BR40" = 120"
28" 10R30"=120"
22° 12H22"=110"
20" 8RA0" =90"

18 6R30" = 60" 30" 18R20" = 100"
30" 12A30" = 80"
268" BR4A0" = 40"
25" 10R30"=060"
22 12R22"=44"
20° BR30"=30"

15‘ SRSDH e 30“

;
B
‘:?"“
i
H
Pl
L i

Jo U0 Jo 00

PULL TYPE & 3PT RIGID 30" UNITS ONLY-END
GUAGE WHEELS TRANSPORT STANDARD

T -
0 1l ;

3PT W/ CASTOR WHEELS- 3PT W/ CASTOR WHEELS
END TRANSPORT OPTIONAL

I ]

13

WIL-RICH FLAIL SHREDDER ASSEMBLY MANUAL (74249} 8/05



END TRANSPORT HITCH

14

ASSEMBLY MANUAL (78248) 9/05



TEM DESCRIPTION

CASTER LOCK FRONT

PIN 1/2xB-1/4

CASTERLOCK BACK

HAIR PIN .14x2.69

REAR HITCH MOUNT
UPPER ARM

SPRING L.OCK PIN 3/16x3-3/4
BUSHING 3-1/40Dx2.2751Dx1.25
BOLT 1-1/4NCx8

1-1/4 FLAT WASHER

LOWER 3PT PIN

LOWER HITCH PIVOT
1-1/4NC LOCK NUT

PULL HITCH CLEVIS

END TRANSPORT MHITCH
UPPER ANCHOR MOUNT

SRR RAvoNaonswn =

ITEM
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32

DESCRIPTION

FRONT HITCH MOUNT
HEADLESS PIN 1x5.12
ROLL PIN 1/4x1-3/4
CARRIAGE BOLT 1/2NCx2
1/2NCx1-1/4 BOLY
SM6NC NUT

5/16 LOCK WASHER
WINCH MOUNT
TRAIER HiTCH
5M16NCx1

1/4NCx2-1/2

WINCH STRAP

J/BNC NUT

3/8NC LOCK WASHER
3/BNCx4x5 U-BOLT
1/4NC LOCK NUT

NOTE: THE WINCH STRAP COMES WiTHABOW LOOP-LOCATED ON THE HOOK END
OF THE STRAP, REMOVE THE BOW LOOP. WHEN MOUNTING A END TRANSPORT
HITCH, FIRST REMOVE 10 1/2NCx1-1/2 CARRAIGE BOLTS (88873) FROM BEARING
PLATE AS SHOWN, REPLACE WITH 10 1/2NCx2 CARRIAGE BOLTS (88714)

15

WiL-SICH FLAIL SHREDDER ASSEMBLY MANUAL {74248} 8/0%



REAR PULL HITCH
OPTIONAL

S
3/4NC NUT “~

3/4 LOCK werm—®
WASHER
1-1/4NC ~
SLOTTED
NUT
SPACER TN
REAR HITCH, S
REAF PLATE "
\'1": ‘\\\‘ -
\,-‘ L “'-‘\\‘
. f \"' “‘\‘ \‘
\\\ 3/4NCx4 BOLT
= COTTER PIN 3/16x2
e 3
CAST HITCH \

HITCH BOLT

REAR HITCH, RIGHT

16

WIL-RICH FLAIL SHREDDER ASSEMBLY MANUAL {74248} 8/05



CENTER DIVIDER
OPTIONAL

CENTER BODY PLATE
e 0@0 ¢ 0\

CLUTCH HOUS-
ING

CLUTCH GUARD \

CENTER DIVIDER

17

WH-RICH FLAIL SHREDDER ASSEMBLY MANUIAL {74248} 8/08



FLAIL TUBE ASSEMBLY

SNAP RING KNIFE MOUNTING BUSHING
O-RING 4.1 DIAX.21 DRIVE HUB
LONG GREASE 8-1/2" CUP KNIFE
FITTING
STRAIGHT KNIFE
p / DRIVE SLEEVE 20 S

&

o~ 9"LKNIFE

3/8NCx2-3/4

SOCKET HEAD ~—

3/8 HIGH COLLAR“‘**-—-—«.._
LOCK WASHER Fo,

5/8NCx3-1/2 CARRIAGE
BOLT

PLASTIC SPACER

L

5/8 LOCK
WASHER
§" CUP KNIFE

FLAIL TUBE

2-3/16 HUB W/OUT KEY-
WAY

1/2 LOCK
WASHER

/

__~112NCx2-172

e FLAIL TUBE END
SHAFT

18

WE-RICH FLA#L SHREDIDER ASSEMELY MANUAL {74248} B/03



30 HANGER BEARING

30' OUTER FLAIL !'
TUBE W/ “L" QN
KNIVES

ooy

_ll
NS

O RING 4.11Dx.21
3/4NC NU

/ 314 LOCK
WASH
0’

& o
/ ™~
]

// 30" INNER FLAIL TUBE
GFdss WL KNIVES

DRIVE HUB a
LOCK COLLAR /

1-15/16 DIA BEARING
BEARING HOUSING

1-15/16
BEARING 1/2NCx1-3/4
ASSEMBLY

ASSEMBLY:

1.) SLIDE INNER FLAIL TUBE ASSEMBLY ONTO DRIVE HUB - LOCATED ON GEARBOX SHAFT

iég‘lgg_?g BEARING ASSEMBLY TO BEARING PLATE USING 1/2NCx1-3/4 BOLTS, LOCK WASHERS,

3.) SLIDE BEARING ASSEMBLY AND BEARING PLATE ONTO INTERMEDIATE DRIVE SHAFT AND

:{t?o“‘;:,g!— BEARING PLATE TO SHREDDER BODY USING 3/4NCx2-1/4 BOLT, LOCK WASHERS, AND
UTS.

4.} MAKE SURE INNER FLAIL TUBE 13 SLID COMPLETY ONTO DRIVE HUB - TIGHTEN ECCENTRIC

LOCKING COLLAR USING A HAMMER AND PUNCH - ROTATE ECCENTRIC LOCKING COLLAR THE

SAME DIRECTION AS FLAIL TUBE ROTATION - TIGHTEN SET SCREWS

5.) MOUNT DRIVE HUB ONTO INTERMEDIATE DRIVE SHAFT USING SNAP RINGS - SPREAD GREASE

AROQUND RUBBER Q-RING

6.} SIDE OUTTER FLAIL TUBE ASSEMBLY ONTO INTERMEDIATE DRIVE HUB - MOUNT END BEARING

PLATE AND BEARING - TIGHTEN ECCENTRIC LOCK COLLAR - ROTATE SAME DIRECTION AS FLAIL

TUBE ROTATION - TIGHTEN SET SCREWS.

19

WH.-HICH FLAIL SHREDDER ASSEMBLY MANUAL ({74248) 8/05



INTERMEDIATE DRIVE SHAFT

2" DRIVE HUB

20

WIL-RICH FLAIL SHREDDER ASSEMBLY MANUAL {74248} B/05

CUP POINT SET
SCREW 3/8NCx3/4

142" LOCK WASHER

/ 1/2NCx2-1/2 FULL
o+ /THREAD TAP BOLT

INTERMEDIATE DRIVE
SHAFT



6-BOLT HUB & 1-3/4” SPINDLE ASSEMBLY

BESCRIPTION

QUTER BEARING CUP
QUTER BEARING CONE
INNER BEARING CONE
INNER BEARING CUP
BUST CAP

7/8” SPINDLE WASHER
TRIPLE LiP SEAL

WEAR SLEEVE

1-3/4" SPINDLE

5-BOLT MACHINED HUB
1/27-20NF WHEEL BOLY
18" NPT GREASE FITTING
316" X 1-1/2" COTTER PIN
7/8" NF SLOTTED NUT

112" NC CENTER LOCK HEX NUT
12" X 3" NC HEX BOLT

21

WIL-BICH FLAIL SHREDDER ASSEMELY MANLUAL (74248 B/05



LUBRICATION

t.ubricate ratchets weekly
(2 locations each)

Check gearbox oif daily Use
EPBOWS0 gear ol

Lusbricate guide wheel
arms weekiy

Lubricate rotor drive hubs next td'the cou-
piers on underside of unit (2 locations, 30
units 4 locations) weekly,

NOTE: Grease the drive hubs until grease is
seen between the gearbox spline and the
drive hub.

Lubricate casters

weekly Lubricate rotor end bearings

every 25 hours of operation. 1
shot only (2 iocations, 30" units

Repack wheel bearings 4 Eoc_ations) includes hanger
annually, bearings
PTO GREASE POINTS
Lubricate daily
PULL TYPE ONLY PULL TYPE ONLY 3-POINT ONLY

ALL MODELS ALL MODELS

WiL-FHCH FLAH. SHREDDER ASSEMBLY MANUAL (74249) 8105



SAFETY LIGHTS

NOTE: MOUNT AMBER LIGHTS AS WIDE
AS POSSIBLE. THE AMBER LIGHTS
MUST BE MOUNTED NO MORE THAN 16”

FROM THE IMPLEMENT EXTREMITIES. 84597 30FT ’TNESSS

223145 AG MODULE

223146 WISHBONE 4 LEAD

223143 AMBER
LIGHT(2)
223144
RED LIGHT (2)

NOTE: ROUTE LIGHT HARNESS
THRU LIGHT ARMS

(4 REQ'D)
223126 LIGHT BRACKET

88203 1/4NC X 1 BOLT(4)
3/8NC X 3/4 SET SCREW
3/BNC NUT

41345
SMV KIT

MOUNTING BRACKETS: (4 REQD)

223130 SHORT BASE (2-1/2, 3.4 FRAMES e
HARDWARE: { ) NOTE: MOUNT THE RED LIGHTS AS
88385 3/8NC X 4 X 4-3/4 U-BOLT REARWARD AS PRACTICAL ON THE

CENTER FRAME. SPACE EVENLY, 2’TO
5" FROM THE MACHINE CENTER.

0!! 1 00”

CENTERED ;

23

223140
12 X 12 LIGHT ARM (4)

VAL-AICH FLAK, SHAEDDER ASSEMBLY MANUAL (74248) B/05



END TRANSPORT SAFETY LIGHTS

64597 30FT HARNESSS
223145 AG MODULE

223148 WISHBONL 4 LEAD
WHEN MOUNTING AN END TRANSPORT

HITCH ON EXISTING UNITS, THE 12x12

LIGHT ARMS 223140(4) MUST BE RE-

MOVED AND THE 12x26 LIGHT ARMS

ADDED, 223158(4). REMOVE ITEM NOTE: ROUTE LIGHT HARNESS
223130(2). THIS IS DONE TO KEEP THE THRU LIGHT ARMS

LIGHT ARMS RUNNING VERTICAL.

MOUNT ALL 4 LIGHTS AS SHOWN. ON

UNITS WITH END TRNASPORT HITCH

ITEM 235954 IS LOCATED AS SHOWN. TO

PREVENT DAMAGE TO LIGHT CORD

MAKE SURE IT IS ATTACHED SUCURELY

TO SHREDDER BODY.
(4 REQ'D)
223143 AMBER 223126 LIGHT BRACKET
LIGHT(2) 88203 1/4NC X 1 BOLT{4)
JBNC X 3/4 SET SCREW
JBNC NUT
__{i

223144
RED LIGHT (2)

223158 (4)
Br_~ 12X26 LIGHT ARM

MOUNTING BRACKETS:(2 REQ'D)
223130 SHORT BASE (2-1/2, 3,4 FRAMES)
HARDWARE:

88386 3/BNC X 4 X 4-3/4 U-BOLT

223338

236656 {2)
30° MOUNTING
BASE

235954 COMBINATION STRAP

24

WIL-RICH FLAIL SHREDDER ASSEMBLY MANUAL (74245} 805



TO AVOID POSSIBLE INJURY:

+ Always lower impilement to the
ground for servicing orwhennot
inuse,

« Never allow anyone to ride on
imploment.

* Keep everyone clear of tractor

and impiement while in use or

while tractor is running. 00

T R

T Fevae] Dpdiator'e Minnue! bedam spai) Aehing.

2 Rop iacliy engine. khwar mihing 4 prowed. place ad sotirohs m
Aa, 6 DRy Lyake, Toras iRt key AvE wa e ol i
Bl b Bl bdfore zorvicing edfustng. rpmmng unplegging o7 Atting.

3. FnH 2 Seure all uants bafom Starag.

3. Keg hande. Jeal, hasir and Glothing seay I Moo paits

3. G ot allor oers.

6. Koep 2 Sydmaulic frms. [tings ard couclers URD! ant few 2f leaxe
baarn usig.

7. Cloaw raflociors. SRR and Byas bafore femdgsortng.

8. tratul sdety Jookn Lokt BaSPOIG o Wiahing bEeKaaln
COMNFMMEAL.
0 Al eors It e e £l vBRkD et raporting g mes of
HE R
3§ 0 U bl Manka 41 1605w Ao Hankpoiig,

P 11 lasat sabety chain whan staching to tecior.
T} 12 Bowh e b g s, Eh
} § 12 Rewiew safaty inebuctions wilh 4 coarators . o

it G o

234338

[
i AT i .

+ D ot okttt gr work o Shis maching
WU MG MHE LNCHIANCEE e
S O .

T foneE b KR, Dot el PHAYRRE
o A R T AL .

62503 SERVICE DECAL

SAFETY DECAL PLACEMENT

NOTE: Replace any damaged
or missing decals immediately.

To pravent aerdgus infury érdeath: ‘
=Co not stand betwaess knplerant
o erpving bractor.

«Btop tractor engine snd sed park
btk befora stallitig pin.

234337

THROWN OBJECT HAZARD
Fo pravent sericus inkury or death:

* Do not operate uniess alf guards
ars installed and in good condition.

+ Stop biade rotation if bystandaers
conte within several hundroad feet.

234339

ACTATING BLADE HAZARD
To provetit sarious itjury or death tram rotaing biade:
D Eeboootgountertrame +De nol sarwvice «Kesphanda, fas, hair
. when bladas wra machine while and clothing gway
. Tubfing ar etk PTO mpchipe |8 noning, from maving fars.
: it anpaged. Mosp
. eifiges sway.

25 WI-RICH FLAIL SHREDDER ASBEMBLY MANUAL (T4248) 8708



(A 4\ DANGER
e

ROTATING DIRIVELINE
CONTACT CAN CAUSE DEAIH

o et cperate R AEAY!

< Af cnelens, Toclon SrRd SR IENE SIRKE

in e
" [veiinas pacerely oftached st Do s,

e e o g 41345 SMV KIT

Juie e el

g3

5l

65342  WIL-RICH DECAL{3-5/8x23-7/8)

223183 CLEARANCE LIGHT PACKAGE (STANDARD)
238559 CLEARANCE LIGHT PACKAGE (END TRANS-

9 PORT MODELS ONLY)
. 1 5 = fludwie Sopbeie Ol Sy3TEm
P . T ::::ﬂ;mu;tdm
MANUAL CONTAINER AND MANUAL ARE MISSING e ey s
HIGH PRESSURE | sawtotnmas o
B KEEP MANUAL CONTAINER AND MANUAL BOUNTED Ik THIS
LOCATIO. {Avaabls from dealer o cal #-800-588-3300) 62558

FARURE TO FOLLOW MANUAL INSTRUCTIONS AND SAFETY

RULES CAN RESULT IN SERIOUS INJURY OR DEATH. 11 -
234335

22372 AMBER REFLECTOR

* -
Grease Fittings

22371 RED REFLECTOR

-k

62557
16

? CRUANIGG HAZAND
%y E&’;’:"«."&""”’"'

CTTAT ML o
TUNTACT Shse CALMRE DEATH ), b
NEAE A - .

v 1
Aot

. Bt
& Db sy 02 o b,

235549  General Safety Decal

Item 16 to be used in place of items: 1,2,3,4,5,6

and 7. NOTE: Replace any damaged or missing
decals immediately.

26

WIL-RICH FLAIL SHREDDER ASSEMBLY MANUAL (74228} 8/05






